Ere——

S )

Ingersoll

ROTARY MOWER

J, K, L, M, N (40)(44)(46)
SNOWCASTER

J,. K, L, M, N, P, R, S (80)(84)
UTILITY BLADE

J. K, L (50)(54)

Parts Catalog J1250

* | ——
- s . . g

QUALITY IN THE AMERICAN TRADITION

Ingersoll Equipment Co., Inc. Winneconne, Wisconsin 54986-9576



ROTARY MOWER

J. K, L, M, N (40)(44)(46)
SNOWCASTER

J, K, L, M, N, P, R, S (80)(84)
UTILITY BLADE

J. K, L (50)({54)

- Parts Catalog J1250
This Parts Catalog replaces catalog H1250
3-93-RP-500-139
)
\-"

0\
xCATION CHART
@

. MODEL DESIGNATIONS )~ TRACTOR APPLICATION
G 210 | 220 | 222 | 224 | 226 | 440 | 446 448 | 644 | 646 | 048
J. K, L, M, N (40) Rotapr-Méwsr x| x| x| x{x[wofomlw|lom]lo]|m
J, K, L, M, N (44) Rotary\Mbwer X | x| x| x| x| x| x| x| x| x| x
J, K, L, M, N, (46) Rotary Mower (1) (1) X X X X X X X X X
J, K, L, M, N, P, R, S (80) Snowcaster X X X X X 1M ]
© J, K, L, M, N, P, R, S (84) Snowcaster milmil x| x| x X | X X
X{ x| x|m|lo]lom|wm]m
J, K, L (54) Utility Blade mlo| x ! x| x| x| x| x

)

i (1) Will fit, but not recommended
-

Printed in U.S.A.



GENERAL INFORMATION

INDEX
There is an index at the front and rear of this catalog.

The front index is an alphabetical index of the major
groups or assemblies.

The rear index is a numerical index of the part numbers
and pages on which these numbers are shown.

ILLUSTRATION

Each illustration in this catalog shows a group of parts
or components. These parts and components are
aligned approximately as the parts and components on
your machine. Each part and component in an illustra-
tion has a reference number. These reference numbers
are in a list on the page opposite of the illustration.
Next to the reference number is the part number,
description and required quanity of the part shown in
the illustration.

UAR - “Use as required’”’ indicates that the part
quantity is variable.

NSS - “Not sold separately’’ indicates that the part is
only available as & component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be indented
under the assembly description in the parts list.

<

s
S

PARTS ORDERS
All orders must include the following information:

1. Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVIS

; Put all revisions into the catalog as
soon as possible.

HAND AND LEFT HAND

he words right hand (RH) and left hand (LH) as used
in this catalog indicate the direction while you are in

O/L - “Obtain locally” %% the operator’s seat in the normal operating position.
** _ “Footnotes’’ are added to a part numb n
more information is needed for identifi ], hey INDENTED DESCRIPTIONS
only relate to the part numbers indica@
An assembly can have many components. The com-
@ ponents of an assembly are indicated by an indented
description. The quantity for an indented part is the
total needed for that complete assembly. See the
@»@ example.
REF. PART NO. DESCRIPTION REQ'D
C 55159 CYLINDER ASSY -rearsteering . ........cooveennneineinenennnns 1
28 C 56208 SOCKETASSY-rearcylinder........................c..its. 1
29 C 56956 PLUG - adjusting, socketassy ........covvivnneriinnnnannns 1
30 C 55957 SEAT-socketball . ....... .. ... .. i i 2
31 C 56210 SPRING-80CKe ...t ittt it ittt 1
32 C 56209 SEAT -s0Cket SprNg . ....coviiviir ittt et i 1
33 G 45175 CLAMP ASSY -S0Ccketassy ........coviviinnnnnnennnennnnns 1
16- 836 BOLT-1/2"x21/4"N.F.hex ........c.ciiiiiiiiniinaann. 1
34 132- 104 PIN -cotter, 3/16” X3 .. ..ot it it et 1
35 C 56889 STUD -ball, socket&cylinder...............coiiiiiiinrnn.n. 2
36 13- 410 BOLT-1/4"x5/8" N.C.,hex ........couivviiiiiiiinnannnnn. 4
37 92- 4 LOCK WASHER-1/4" SAE ...ttt it icee e 4



ALPHABETICAL INDEX

MOWER SECTION

Page
Axle . ... . .. e...16-17
Bearings ............ ... ... ... 11-13
Belts......... .. ... . . . .. ... .. 5-7
Blades ............ ... . . .. ... . ..., 11-13
Decals . . ... ... ... .. ... 29
Decks . . ... i e 5-7
Guardsand Covers .. .................. 5-7
Housing, Spindle . . . .. ... ............ 11-13
Idler, Deck ........... ... . ... .. ... 11-13
Idler, Drive . .......... ... .. .. ...... 15-17
Kits, Roller . . . . . ....... ... . ... 9
Lift Assembly ...................... 15-17
Pulleys, Deck ...................... 11-13
Rollers, Rubber .. ... .................. 5-9
Spindles ............. . ... .. .. .. ... 11-13
Wheels, Gauge . .. .................. 15-17

SNOWCASTER SECTION ®

Auger . ... .. .. e
Auger Housing ................. .. @
Bearings...................... can
Belts .........oooouueennnn... . < 25
Chain - Auger ................ . A
Chute Assembly %@ -

Decals .................¢

S
UTIL%
Blade ... ...
Decals .. ..
Lift Arm =0 o 25-27
Mouné‘@;@%c et ... ... 25-27




-USED ON MODELS PRIOR TO 1975



MODEL J, K, L, M, N(40)(441{46) ROTARY MOWER 5

DECK, BELTS AND DECK COVERS
Use for J, K, L, M{40){44)(46)

REF. PART NO. DESCRIPTION REQ'D
1 NSS DECK - mower J40, K40, L40, M40 (38"} (use C28455 and C30841) ...... 1
1 NSS DECK - mower J44, K44, 144, M44 (44") (use C28463 and C30841) ...... 1
1 NSS DECK - mower J46, K46, L46, M46 (48'’) (use C28470 and C30841) ...... 1
2 C 23810 BELT - mower deck, J40, K40, L40, M40 ... ... ... ... .. 1
2 C 22707 BELT - mower deck, J44, K44, L44, MA4 . ... ... ... ... .. ... ... ... 1
2 C 22708 BELT - mower deck, J46, K46, 146, M46 ................ ... ......... 1
3 C 26809 GUARD - deck belt, J40, K40, L40, M40 . . .. ....... ... ... ........... 1
3 C 26810 GUARD -deck belt, J44, K44, L44, MA4 . . .. ... ... .. i, 1
3 C 26811 GUARD -deck belt, J46, K46, 146, M46 . . .............covnviinnnn. 1
4 C 15675* COVER - deck, small (early production) . ................... . 1
5 187- 1036 SCREW-1/4"x1/2" NC hexself-tapping . .............ccvviiiuunnns UAR
6 C 15640 BAR - toe guard, J40 (early productiononty) ......................... 1
6 C 15639 BAR - toe guard, J44 (early productiononly) ......................... 1
6 C 15634 BAR - toe guard, J46 {early productiononly) ......................... 1
7 113- 102 BOLT-5/16"x3/4"NChexZP ..ot i 2
8 193- 29 LOCK WASHER -5/16" ZP, internaltooth . . .. ....................... 2
9 131- 9N NUT-5/16"NChexZPflangelock ................cciiiiiiin.... b

10 C 28976 ROLLER-2/1/2"x2-3/8" ... .......cccvven... 2

1 195- 108 WASHER-5/8"2ZP ............cc i 2

12 132- 310 PIN-cotter1/8" x1”..............ov.nn, 2

13 C 14892 SHAFT -rearroller . .................... 2

14 11- 37N BOLT -3/8" x 1" NC rd. hd. square neck 2

15 192- 21 LOCK WASHER-3/8"2ZP ....... 2

16 129- 103 NUT-3/8"NChexZP..........5 2

17 (o1 16562 BRACKET - axle pivot, J40, K40, 1

17 C 15560 BRACKET - axle pivot, J44, K44 \L44\\ 7. .. ..o 1

17 C 15561 BRACKET -axlepivot, J46, KAB L4867, .. ........ ..., 1

18 11- 132 BOLT -5/16"" x3/4" rd. h NECK ..ottt 5

19 Cc 15935 BRACKET -height ad]. (10 i it e e e 1

20 C 23358 BELT - drive (Use wi f} 0,222, 224 and 226 tractors) ............. 1

20 C 23359 BELT - drive (Use with 444, 446 and 448tractors) ..................... 1

20 C 23808 BELT - drive {Usd@ith 846 and 648 tractors) . ......................... 1

20 C 23810 i vith'644 S/N 9698343 and after) .................... 1

20 C 23807 ith 644 priorto S/N9698343) . .................... 1

21 NSS ecal (J46 used priorto S/ND46376) ................. 1

22 C 21942 T ] T 1

23 C 31494 -beltinstallation ........... ... ... ... ... .. ... .. ... e 1

Cc 26485 S D ATear. ... e 1
C 15590 frontR.H. ........... S 1
C 1

18921 @ D-front L.H. ... e

*used before S/N:

J40 and K40 - AA 13699
J44 and K44 - BB 14443
J46 and K46 - DD 15449

NOTE: Optional roller kits to replace skids
(See page 9 for parts)
C33139 KIT - front rollers (H, J, K, L, M, N40)
C33140 KIT - front rollers (H, J, K, L, M, N44)
C33141 KIT - front rollers (H, J, K, L, M, N46)
C33142 KIT - rear roller {all above models)

Printed in U.S.A. March 1993






REF. PART NO. DESCRIPTION
1 C 28455 DECK - mower N40 {38} (970 mm) ...........coovveunn...
1 C 28463 DECK - mower N44 (44"} (1120 mm) .. ......... ... ...
1 C 28470 DECK - mower N46 (48"') (1220 mm) ................ ..o ..
2 2 C 23810 BELT -mowerdeck, N40 . ............ ... ... .. ........
2 C 22707 BELT -mowerdeck, N44. ... . ... ... .. ... .. ... .. ... ...,
2 C 22708 BELT-mowerdeck, N46......... ... ... ... ..ccoun...
3 C 26809 GUARD -deckbelt, N4O . ... ... .. ... ... ... .........
3 C 26810 GUARD -deckbelt, Nd44 .. ... ... ... ... .. ... ... ... .....
3 C 26811 GUARD -deckbelt, N46 .. ............. ... cciveinnnnn..
4 C 30841 DEFLECTOR-chute ....... ... oot
5 187- 1036 SCREW -1/4" x1/2” NC hex self-tapping . ... ............
6 192- 20 LOCK WASHER -5/16" .. ... ... . . . ..
7 131- 9N NUT-5/16" NChexZPflange ..........................
8 129- 102 NUT-5/16"NChexZP .. .. .. ... ... . i,
9 11- 3N BOLT-3/8"x1"NCrd. hd. squareneck .................
10 192- 21 LOCKWASHER-3/8"ZP .......... i,
1" 129- 103 NUT-3/8"NChexZP ... ... ... . . . . . i,
12 C 15562 BRACKET -axlepivot, N40 . .......... ... ...
12 C 15560 BRACKET -axlepivot, N44 .. ...............2(\N\.....
12 C 15561 BRACKET - axle pivot, N46 ................°¢ N
13 111- 132 BOLT -5/16" x 3/4" rd. hd. square neck .......
14 C 15935 BRACKET - heightadj. ...............[7 N
15 C 23358 BELT - drive {Use with 210, 220, 222. d 296 tractors)
15 C 23359 BELT - drive (Use with 444, 446 an -‘\ 1) B
15 C 23808 BELT - drive (Use with 646 and 6 48tractors) ... .. ...l
15 C 23810 BELT - drive (Use with 644 S/ and after) .........
15 C 23807 BELT - drive {used with 644 S 9698343) ..........
C 26485 SKID-rear.............¢ Y/ A
Cc 15590
Cc 18921

C33139 KIT - fro
C33140 KIT - fro

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

DECK, BELTS AND DECK COVERS
Use for N40, N44, N46

SKID-frontR.H. ..... A -t
SKID - front L.H. .. t D) e

9 for parts)
(H, J, K, L, M, N40)

ollers (H, J, K, L, M, N44)

C33141 KIT - front ollers (H, J, K, L, M, N46)
C33142 KIT - rear roller (all above models)

Printed in U.S.A.

REQ'D

—l_‘—l—l—)—l—l—.\—lm—l—a_lNMNme>_l_h_l_l_ad-—l—ld_d

March 1993






NN LRLWONNN =

H1250-9

33139
33140
33141
33143
33144
33145
33146
31500
31501
113- 241
111- 375
131- 938
111- 132
131- 911
C 33142
C 33156
C 33157
C 28977
195- 541
111- 132
131- 911

oOOO00O0O0O0

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWER

ROLLER KITS

KIT - front rollers (H40, J40, K40, L40, M40, N40) ......
KIT - front rollers (H44, J44, K44, L44, M44, N44) ... ...
KIT - front rollers {(H46, J46, K46, L46, M46, N46) ... ...
BRACKET - mounting L.H. . . .. ... .. ... . . . ..
BRACKET - mounting R.H. (H40, J40, K40, L40, M40, N40) . .. .....
BRACKET - mounting R.H. (H44, J44, K44, L44, M44, NA4) . .. .. ...
BRACKET - mounting R.H. (H46, J46, K46, L46, M46, N46) . . . . . ...
ROLLER . ... i e e e e e
SPACER -sleeve . . ... ... ... i e
BOLT - 3/8’' - 16 x 3" (attach L.H. Roller) . ....................
BOLT - 3/8"" - 16 x 3’' carriage (attach R.H. roller) ... ..
NUT - 3/8" -16flangelock ........... ... . ... .. ...
BOLT - 5/16" - 18 x 3/4 carriage ................. ... ...
NUT - 56/16" - 18 flange lock ............ ... .. ... ... ...
KIT -rearroller. . ...... ... i i e et e e
BRACKET -mounting . ... ... ... . it
BRACKET - mounting . ... ... ... ... it
ROLLER - 7 .. o e e e e e

WASHER - 5/8"" ....... ... .. ... ... ...
BOLT - 5/16" - 18 x 3/4" carriage ........
NUT - 5/16”” - 18 flange lock ............

March 1993

PRANS 220N = =2 NN - o .



ﬁw@%ﬂw /

: l|®: -

10

bl
~
~
~
~
~
~
Al
~

A
~
/ .
)

/

5

@

—




REF. PART NO.
1 c 17666*
Jv N2 c 28971
3 C 28972
4 C 10942
5 126- 19
6 C 15763
7 c 15604
8 c 24441
8 c 24442
9 13- 206
10 192- 21
1" c 10810
12 c 21581
13 131- 1331
14 13- 206
~ 15 C 15963
15 C 15615
\16 c 12251
17 Cc 25080
18 1M11- 3N
19 195- 105
20 C 14768
21 195- 525
22 131- 1181
23 C 31606
24 Cc 16516**
25 11- 366
26 NSS
27 C 25541
28 Cc 25543
29 Cc 28972

S/N and after:
K40, L40, M40, N40 -
K44, L44, M44, N44

**for service of
for service of
before S/N:

K40 -
K44 -

AA1
BB1

Printed in U.S.A.

x4

MODEL J. K, L. M, N(40)(44)(46) ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES
Use for J, K, L, M, N(40){44)

DESCRIPTION

HOUSING - mower spindle
BEARING -spindle........ ... oo i an
WASHER - bearing seal {early production) . ............. ... ...t
WASHER - mower spindle (early production).........................
KEY - spindle, #11 Woodruff

SPINDLE - outhoard

SPINDLE - CBNter . ottt et ittt ettt e e e
BLADE - 14" (J40, K40, L40, M40, N4Q) . ... ...ttt
BLADE-15-1/2"{J44, K44, 144, M44, N44). .. ... ..o iiii i
BOLT-3/8"x3/4"NChex(gradeb) ........... ... .. ... iiiiiinn,
LOCKWASHER - 3/8"
SPACER-bearing .......ciiiiiiii i e

PULLEY - outboard
NUT - jam lock 3/4"

PULLEY - deck idler

BRACKET -idler ..........cccvevviiiiinnnnn,
BOLT -3/8" x 1" rd. hd. square neck

WASHER - 1/2"" ZP

SPACER - idler bracket

WASHER -3/8"ZP ... e '
NUT -lock 3/8' NChex.........! X
SPRING-idler................ )

NFREX oot e et et it
BOLT -3/8" x3/4"” NC hex
PULLEY - drive (J40, K40, L40, M40, N40) . ... ..ot
PULLEY -drive (J44, K44, L44, M44,N44) . ... oot

RING -retainer .............
BOLT - 3/8" rd. hd. sq. neck

BRACKET - idler (use C250

SHIELD - bearing ..
WASHER - bearin

SPACER - bearing shiel. ....................................

br

REQ'D

tand 111-366bolt) ................

WWWE D a NN = a e e alWWWegaRPWWSNAERWWRW

March 1993



Q
SO, R
iy,

U

12



MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS 13
PULLEYS, BLADES AND SPINDLES

Use for J, K, L, M, N{46)

REF. PART NO. DESCRIPTION REQ'D
1 C 17666 HOUSING - mower spindle {also use [2] C16516 after S/N DD12835 .. ... 3
2 C 28971 BEARING-spindle .. ... ... .. 6
3 C 28972 WASHER - bearing (early production) . . ................cciueiii.. 3
4 C 10942 WASHER - spacer (early production) .................ccovivenn.nn.. 3
5 126- 19 KEY -spindle, #11Woodruff .. . ... ... ... ... . 4
6 C 15763 SPINDLE-outboard ............c.coiuiiiiiieaii e, 2
7 C 15604 SPINDLE-center ....................... e e 1
8 C 14886 BLADE-17"outboard....... ... .. 2
9 13- 206 BOLT -3/8”" x3/4"NChex(grade5) .............ccooviiieiiiinnnn.. 6

10 192- 21 LOCKWASHER - 3/8" ... ... et 18

1" C 10810 SPACER-bearing .........ccoutiiiiiii it e 3

12 C 21581 PULLEY -outboard ............. ...t 2

13 131- 1331 NUT -jamlock 3/4" NFhex .........c i, 3

14 113- 206 BOLT -3/8"x3/4" NCheX.....oooiiiiiiiii i e 12

15 C 15615 PULLEY -drive . ... i e e 1

16 Cc 12251 PULLEY -deckidler ......... ... i 1

17 (o 25080 BRACKET -idler............................. 1

18 11- 3n BOLT - 3/8" x 1" rd. hd. square neck 1

19 195- 105 WASHER-1/2"ZP ..., . LS 1

20 C 14768 SPACER -idlerbracket .................. 1

21 195- 525 WASHER-3/8"2P .................. 2

22 131- 1181 NUT - lock 3/8" NC hex 2

23 Cc 31606 SPRING-idler.................¢ 1

24 o 24443 BLADE - 16" center 1

25 C 21580 PULLEY -center.............. 1

26 C 16516 RING - retainer (use before S 6

27 11- 366 BOLT - 3/8"” rd. hd. sq. neck( .~ 1

28 NSS BRACKET - idler (use C25080\racket and 111-366bolt} ................ 1

29 Cc 25541 SPACER -bearingshigld\L)). .. ... .. ot e 3

30 C 25543 SHIELD - bearing . .\ . N e e 3

31 C 28972 WASHER - bgamg N )) o v oeviee v i i 3

Printed in U.S.A. March 1993



USED ON PRIOR MODELS
ORDER REF. NO, 5




MODEL J, K, L, M, N(40){44}{46) ROTARY MOWERS

AXLE, IDLER AND MOUNTING ASSEMBLIES
Use for J40, J44 and J46

NDOBNNNNNRaaaNNDRNNN | N JES T G S G G e e )

NMNNNOBRRAN-_SNNNOO- = - wa

REF. PART NO. DESCRIPTION REQ'D
1 C 24707 AXLE-rear (JA0) ... ... . e 1
1 C 24708 AXLE-rear (JA4) ... .. e 1
1 C 24709 AXLE -rear (J4B) ... . . 1
2 C 14932 BRACKET - axle mounting (J40and J44) .. .......................... 1
2 C 14932 BRACKET -axlemounting (J46) ........... ... . ... i, 2
3 187 1036 SCREW - 1/4" x 1/2”" NC hex self-tapping (4req'dforJ46) . . ........... 2
4 NSS LINK - R.H. 446 only (shipped with tractor) 9-1/2"" (240 mm)
(Use C25702, C25703) ... ..ot et et e e e
4 C 25702 LINK - lift (R.H. 446, 448) comes with tractor, 8-3/4"" (20 mm) .........
5 C 20005 PIN - loCKING .. oot e
6 138- 96 PIN - roll 3/16" X 17 i e e
7 C 10482 SPRING . .. e
8 138- 92 PIN - roll 3/16” x 3/4" (early production) ............................
9 C 15935 BRACKET - heightadjust ...... ... ... ... ... i,
10 11- 203 BOLT -5/16" x 1" NC rd. hd. square neck (early production) ...........
1 C 14768 SPACER - height adjust (early production) . ..........................
12 195- 2175 WASHER - 11/32"" x 1-1/4" (early production) .......................
13 131- 176 NUT - lock 5/16” NC hex {early production) . .........................
14 Cc 16745 STUD -gaugewheel ...... ... ... . e
14 NSS STUD - gauge wheel (J46) (use before S/N D61713) {use C26848,
113 288) . e e e
15 C 26736 WHEEL -gauge (JA0and J44) ... ... .. .. . .. e
15 C 26737 WHEEL - gauge (J46) (also use C16745 before S/ 13) ..o
16 195- 533 WASHER-1/2" ... ... ALY
17 192- 21 LOCK WASHER - 3/8" {early production) . /7m0 + v v evereenannn.
18 131- 1181 NUT-3/8"NChexlock............... Q ....................
C 25418 FRAME ASSEMBLY - mounting .. ..... (::5 ... ég .......................
19 C 17648 BRACKET - front mounting (use\ r648loader) ............
20 C 16569 BRACKET -idler............\ <> ..........................
21 C 16575 BRACKET ASSEMBLY - idlgfatminy -« ot ot e et e
22 C 17597 BUSHING -idlerarm —~\\_ ) oo oo
23 13- 209 BOLT-3/8"x1-1/2" NQbex . .. ... ..
24 C 12264 BUSHING - B AP
25 C 25370** PULLEY -i
25 C  10463* PU LLEY -i
26 195- 525
27 131- 1181
28 C 21942
28 NSS
29 C 14269
30 (o 26890 BCRE
3 138- 2073 \) Ol 3/ 16" X 1 L
32 132- 318 COTOT . oo e
33 C 31575 BOD - DIVOT .« .ottt
34 132- 310 % PIN - cotter 178" X 17 . ..o
35 113- 208 BOLT-3/8"x1-1/4"NChex ..........ccoiiiiii i
36 c 165 SPACER ... e
37 13- N NUT-lock 3/8 "' NChexjam ... ... ... ... ... ... ... ............
38 C 1682 FRAME -rear mounting . . .. ....ooit i i e
39 195- 533 WASHER - 1/2 e
40 131- 1182 NUT-lock 172" NCheX. ... o e
41 C 10821 PIN - clevis 1727 X 7/8" .. e
412 C 10898 PIN-safety ................. ..o ... e
413 C 17686 BOLT - J
44 C 18315 LINK - lift, short (use with Model 210, 220, 222, 224, 644, 646 and 648) ...
45 NSS LINK - lift, long {use with Model 444}, 9- 1/2"" (240mm) (use [2] C25703) ..
45 NSS LINK - lift, long (use with Model 446, 448) 9-1/2"" (240 mm) ‘
(use C25702 C25703) . .o 1
45 C 25703 LINK - lift, long (use on 444, 446, 448), 8-3/4"” (220 mm) ............... 2
46 195- 533 WASHER-1/2"(6reg.onJ4B) . ... ... .ot UAR
47 C 19412 LINK - adjust (use on early production) .............................. 1
48 C 17048 PIN 1
* use before S/N: **yse S/N and after:
J40 - AB9542 J40 - A59542
J44 - C65190 Ja4 - C65190
J46 - D63972 J46 - D63972 March 1993

Printed in U.S.A.



16




MODEL J, K, L, M, N(40}(44)(46) ROTARY MOWERS 17

AXLE IDLER AND MOUNTING ASSEMBLIES

Use for K, ., M, N.(40)(44){46)

REF. PART NO. DESCRIPTION REQ’
1 C 26047 AXLE ; rear (K40, L40, M40, N4O)} ... ... ... i 1
1 C 26048 AXLE -rear (K44, L44, M44, N44) . ... ... ... it 1
1 C 26049 AXLE -rear (K46, L46, M46, N4B) .. ............ ... ... cviiinins 1
2 C 14932 BRACKET - axle mounting (2 required on K46,L46, M46, N46) .......... 1
3 187- 1036 SCREW-1/4"x1/2"NChexself-tapping .............ciiviinn. ... UAR
4 Cc 25702 LINK - lift (R.H. 444, 446, 448) comes with tractor, 8-3/4” (220 mm) ..... 1
4 o 27225 LINK -shortoffset (226) R.H. ...ttt 1
b C 20005 PIN-JOCKING . ... e 1
6 138- 96 PIN -roll 37167 X 17 oottt e et e e e e 1
7 Cc 10482 SPRING . ..o e e 1
8 131- 930 NUT-lock 1/2”" NChexflange ... ... ... ... ... .o .. 4
9 Cc 15935 BRACKET -heightadjust .............ciiiiiiiir iy 1

10 C 10821 PIN-clevis 1727 X 7/8 " ..t e e 4

1 Cc 10898 PIN-safety ... ... i e 6

12 C 26044 BOLT - 7 i e e e e 2

13 C 18315 LINK - lift, short {use with Model 210, 220, 222, 224, 644, 646 and 648) ... 2

13 C 18315 LINK - lift, short (226) L.H. ..... o, 1

14 C 16745 STUD-gaugewheel .......... .. . i (PN e 2

15 C 26736 WHEEL - gauge (K40, K44, 140, L44, M40, 44) 57 (127 mm) . . 2

15 C 26737 WHEEL - gauge (K46, L46, M46, N46) 6”(15 .................... 2

16 195- 533 WASHER-1/2" ..o (O 6

17 C 25703 LINK - lift, long (use on 444, 446, 8-3 0 mm)LH............. 2

18 131- 938 NUT-3/8"NChexlockflange . .. NN NN e vt vt eiiie e ciie e 2

C 26107 FRAME ASSEMBLY - mountmg ............................. 1

19 C 17648 BRACKET - front mounti 30168 for648loader) ............ 1

20 Cc 16569 BRACKET -idler. ... o0 e et e it i e i i 1

2 C 16575 BRACKET ASSEM ¥ AIMY e 1

22 C 17597 BUSHING [l 1 2

23 113- 209 BOLT-3/8" x NCheX . ... e e 2

24 C 12264 BUSHING - Jdletnulley ..ot i it e e i it 2

25 Cc 25370 PULLEY O N rad v vt ettt e 2

26 195 5% WASHE \ BT e 4

27 131- 1352 NUT BB NChex. ... e 4

28 C 21942 1o = P 1

29 C 14269 |t L =13 o o 1

30 Cc 26890 -idleradjust ... 1

31 138- 2073 - roll 3167 X 1-1/d e e e 1

32 132- 318 A oo 4 - 1

3 C 31575 % ROD-pIVOt ... 1

34 132- 3 @ PIN - COttr 1/8” X 17 . oo oo et 8

35 113- 2@ BOLT-3/8 ' x1-1/4 " NCheX .....coiiin ittt ittt iiecieiaanans 2

36 Cc 165 SPACER .. 2

37 Cc 26050 FRAME -rearmounting . ........civiitniiniie it iienenrnnennn 1

38 C 26033 PIN-adjustment. .. ... ... ... ... i 2

39 196- 533 WASHER - 172 . e e e e e e e 4

Printedin U.S.A.

March 1993






MODEL J, K, L, M, N, P, R, S (80) (84) SNOWCASTER 19

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY
Use for J, K, L, M, N, P, R (80) (84)

REF. PART NO. DESCRIPTION REQ'D

1 NSS HOUSING - auger 38" (J80 and K80} (Use C24719, C24640,

C24643, C24644, 132-300) .. . . ... 1
1 NSS HOUSING - auger 48" (J84 and K84) (order C24720, C24640,
C24643, C24644, 132-300) . . ...t e 1

1 NSS HOUSING - auger 38 (L80, M80) (Use C24719) ...................... 1

1 NSS HOUSING - auger 48" (L84, M84) (Use C24720) ................c.oou.. 1

1 NSS* HOUSING - auger 38" (N80, P80, R80) ..... T e e 1

1 NSS** HOUSING -auger48' (N84, P84, R84) ...... ... ... iiiiiiiin.. 1

2 C 17776 BLADE - snowblower (J, K, L, M,N,P,R84) ......................... 1

2 C 17878 BLADE - snowblower (J, K, L, M, N,P,R80) ..................... e 1

3 C 19734 HUB - auger mounting (J, Kand L80-J,KandL84) ................... 2

4 C 10898 PIN-safety ... i i e e e 2

5 113- 206 BOLT-3/8"x3/4" " NChex. ... it iineans 6

6 192- 21 LOCKWASHER-3/8" 2P ... ... i e et iie i eenns 1

7 129- 103 NUT-3/8"NChex ZP ... ..o i ettt 5

8 Cc 27822 SPRING - rod, chute control (J80, J84, KBOand K84) .................. 1

9 11- 371 BOLT - 3/8" x 1" NC round head, longsquareneck ................... 4
10 195- 525 WASHER -3/8" ZP .o i e e Nttt 8
11 C 15248 CHUTE. ..ottt ® ............... 1
12 C 16940 DEFLECTOR ... N N e sttt 1
13 113- 1 BOLT-1/4"x1/2"NChexZP...........} . .................... 2
14 131- 1102 NUT-lock 1/4"NChexZP ........... (I oo 2
15 11- 340 BOLT - 3/8” x 3/4"* NC round hea ort reneck................. 3
16 (o 28263 WASHER - dished 25/64 X 17 O.D. N N« v v e te et irin s 2
17 C 22774 WINGNUT - deflector locking . . \> ............................. 2
18 c 15334 BRACKET - chute holddown ’ .............................. 3
19 111- 132 163 UAR
20 192- 20 UAR
21 129- 102 UAR

22 132- 332
23 C 15244
24 c 16277
25 c 15240
26 132- 320
27 C 14583
28 c 17775
29 113- 421
30 195- 533
31 c 18770 NG-(J,K, L80-J, K, L84} ......... .o
31 c 25580 @N HING-{M,N,P,R(80)-M,N,P,R(84)..............cccvvvvnnt,

32 131- 1 UT-lock 172 hexX crown .. ... ..ottt ittt it i it nennnans
33 Cc 145@ CRANK-chute(J,K80-J,K84) .........cciiiiiiiiiiiiiiirannnnnns
34 C 3199 ARM -t . . e e
35 195- 541 WASHER-21/32X5/16" ZP ...ttt e ettt i e
36 195- 2134 WASHER - 1-3/16 X 2-1/4" 2P . . . it i et
37 C 24640 COIL - chute control {L, M, N, P, R80-L, M,N,P,R84) .. ..............
38 c 24643 ROD - chute, control (L, M, N, P, R80-L, M, N,P,R84) ..............
39 C 24644 CRANK-chute(L,M,N,P,R80-L,M,N,P,R84) ...................
40 132- 300 PIN - cotter 1/8”" x7/8" (L, M, N, P, R80-L,M,N,P,R84)............

N et et oed ca N emd e =2 NN NDENN = W=

41 Cc 25842 HUB -augermounting (M80, M84) ......... ... ... ... ... ... ..., .

*Use 31899, C32391, C29877 and 2 of (111-202, 129-163, 131-911)
**Use C31900, C32391, C29877 and 2 of (111-202, 129-163, 131-911)

Printed in U.S.A. March 1993



20




REF  PART NO.
1 NSS
1 NSS
2 C 17776
2 C 17878
3 c 29877
4 C 10898
5 129- 163
6 192- 21
7 131 938
8 132- 300
9 111- 371
9 1M1- 340
10 195- 525
1 C 15248
12. c 16940
13 113- 1
14 131- 1102
15 11- 340
16 C 28263
17 c 22774
18 C 16334
19 1n1- 132
20 192- 20
21 131- m
22 132- 332
23 c 24644
24 c 24643
25 C 24640
26 195- 2134
27 195- 541
28 Cc 17775
29 113- 421
30 195- 533
31 C 25580
32 131- 165
33 C 31995

For S$80, S84

DESCRIPTION

HOUSING - auger 38" (S80) (use C31899, C32391)
HOUSING - auger 48" (584) (use C31900, C32391)
BLADE - snowblower (S84) .. .................
BLADE - snowblower (S80) ...................
SCREW -chainadjust ........................
PIN-safety ........ ... ... ...,
NUT-3/8"-24lock.............covvviennn...
LOCK WASHER - 3/8" ZP (early production) .. . . ..
NUT-3/8"NChexZP........................

BOLT - 3/8" x 1" NC round head, long square neck
BOLT-3/8"-16x3/4 carriage ...............
WASHER-3/8"2P ... ... ... .. .. .. . . ... ...,

WINGNUT - deflector locking .. ..........
BRACKET - chute holddown ..........
BOLT -5/16" x 3/4” NC round head, sq(a 5E
LOCK WASHER -5/16"' ZP (earl duction

NUT -5/16" NC hex ZP flange .. .\

PIN-cotter .................

@i C33228 conversion kit for 38"

Printed in U.S.A.

C33229 conversion kit for 48"’
to use on 3000, 4000 series tractors

NOTE: If this snowcaster has been converted

to fit on 3000, 4000 series tractors,
see model SB38G and SB48
snowcaster for parts.

MODEL J, K, L, M, N, P, R, S (80)(84) SNOWCASTER 21

AUGER, HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

REQ'D

WNNNNN, 2 LD a DDA NN=S a2

SNNBNN=aN = =

March 1993






MODEL J, K, L, M. N, P, R, S (80) (84) SNOWCASTER 23

AUGER AND DRIVE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 Cc 156514 FLANGETTE - {J, K, L80 before S/N R11815
-J, K, L84before S/INS13196) . . ... 4
1 C 28277 FLANGETTE - (L, M, N, P, R, S80 S/N R11815- L, M, N, P, R, S84
S/NSI13196andafter) ....... ... ... ... ... . . . 4
2 C 28817 BEARING - (L, M, N, P, R, S80 S/N R118156-L, M, N, P, R, S84
S/NS13196andafter) . .........cooviiiiii 2
2 C 14419 BEARING - shaft (includes item 18} {J, K, L80 before S/N R11815
-J, K, L84before S/INS13196) . ... 2
3 111- 132 BOLT -5/16" x 3/4' NC round head, squareneck, ZP.................. UAR
4 192- 20 LOCK WASHER -5/16" ZP (early production) . . ...................... 4
5 131- 9 NUT-5/16"NChexZPflange ......... ..., 4
6 C 14579 SPROCKET - drive, 16 tooth (J80, used prior to S/NF30897) ........... 1
6 C 14579 SPROCKET - drive, 16 tooth (J84, used priorto S/N G40059) ........... 1
7 178- 858 SETSCREW -5/16"" x 3/8"" (J80, used priorto S/N F30897) . ........... 2
7 178- 858 SETSCREW -5/16" x 3/8" (J84, used priorto S/N G40059) . ........... 2
8 126- 16 KEY - woodruff #9 (J80, used priorto S/NF30897) .................... 2
8 126- 16 KEY - woodruff #9 (J84, used priorto S/N G400589) . .................. 2
9 C 17724 SHAFT - drive (J84, used priorto S/NG40059) . ...................... 1
9 C 17723 SHAFT - drive {(J80, used priorto S/NF30897) .. ~.................. 1
10 178- 858 SETSCREW - 5/16" x 3/8" (J80, used prior to § 30897) ............ 2
10 178- 858 SETSCREW -5/16" x 3/8" (J84, used prior to &40059) ............ 2
11 Cc 16119 PULLEY - drive shaft (J80, used prior to S/ 897} .. 1
11 o 16119 PULLEY - drive shaft (J84, used prior to $/N G40059) ................. 1
12 C 18183 CHAIN - auger drive 75 pitches # ler cha N, 1
Cc 28982 LINK - connecting #40 ..... .Y B S 1
C 28984 LINK-roller #40 . ... ... . ;SN Y et 2
13 C 28983 LINK-offset #80 .. ... 5 NN )i 2
14 NSS BEARING - auger (J, K, L 84) (use C29265).................. 1
15 195- b45 WASHER - spacer 13/16" B80-J, K, 184)...................... UAR
16 C 16108 AUGER - 38" (J80, K ) 1
16 C 24378 AUGER - 48" (J84, 84) 1
17 138- 2040 PIN -spirod 174" sl - oo e e e 1
18 NSS i dwithitem?2). ... ..... ... ... ... ......... 2
19 C 31908 ASS \S -drive (J, K, L, M, N, P, R, S84,
SINNGA0058 and after) ... ... ... .. i 1
19 o 31907 C\ EMBLY - drive (J, K, L, M, N, P, R, S80,
dS/IN F30897 and after) ........... ... ... .. 1
20 C 19731 P drive shaft (J80, used S/N F30897 and after) .. .............. 1
20 C 19731 - drive shaft (J84, used S/N G40059 and after) ................ 1
20 C 31953 Y - drive shaft (K, L, M, N, P, R, S80-K,L, M, N, P, R, S84) ..... 1
21 C 25205 GER-38" (M, N, P, R, S80)includesC25840 ................. ... 1
21 C 258 @AUGER -48" (M, N, P, R, S84)includesC25840 ...................... 1
22 C 25@ SLEEVE - bearing (M, N, P, R, S80-M, N, P, R, S84).............. 2
23 C 289 BEARING - auger (M, N, P, R, S80-M, N, P, R, S84).................. 2
24 C 25841 SHAFT -stub(M, N, P, R, S80-M,N,P, R, S84) ........ ... ........ 2
25 195- 522 WASHER - spacer 3/8” (M, N, P, R, S80-M,N,P,R,S84) ............ UAR
26 121- 226 BOLT -3/8" x 1”” NC hex {use lock sealant on threads) flangelock . . ... .. 2
27 193- 68 LOCK WASHER - 3/8" ... i e 2
28 113- 102 BOLT - 5/16 X 3/4" 2
29 C 32391 BRACKET -bearing {S80, S84) ...t 1
30 113- 206 BOLT -3/8" - 16X 3/4" .. e 2
3N 131- 938 NUT -flangelock 3/8" - 16 ... ..., 2
NOTE: If this snowcaster has been converted

to fit on 3000, 4000 series tractors,
see model SB38G and SB48
snowecaster for parts.

Printed in U.S.A. March 1993






MODEL J, K, L, M, N, P. R, S (80} (84) SNOWCASTER 25

BELTS AND IDLER ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 113- 206 BOLT -3/8x3/4" NChexZP .. ..o i 1
2 193- 63 WASHER-3/8"internaltooth . . ... ... ... . . . . . 1
3 C 25370 PULLEY -idler. . ... e e 1
4 132- 318 PIN - cOotter .. e, 1
5 Cc 16870 SPRING-idler. . ... 1
6 C 16853 ARM -idler ... e 1
7 C 16714 BUSHING -idlerarm . ... . . e, 1
8 C 25565 FRAME - idler (also use two C255680 for J, K, L80-J, K, 1L84) ........... 1
9 195- 533 WASHER - 1/2" ZP . . e 1

10 C 26090 PULLEY - backsideidler. .. ............ . 1

11 113- 410 BOLT-1/2x1-3/4"'NChexZP ...... ..o, 1

12 131- 1182 NUT -lock 172" NChex ZP . ... ... 1

13 C 23949 BELT - J80 and J84 (use with 200 series tractors) . . .................... 1

13 C 23950 BELT - J84 (use with 400 series tractors) . . ..........co .. 1

13 C 23538 BELT - K, L, M, N, P, R, S80 -

K, L, M, N, P, R, S84 (use with 200 seriestractors) .. .. ............ 1

13 C 23539 BELT-K, L, M, N, P, R, S84 (use with 400 series tractors) .. ... ......... 1

14 195- 103 WASHER - 3/8" . NG 1

®\\o
NOTE: If thjg as been converted
to fi , series tractors,
s %i | SB38G and SB48
er for parts.
Printed in U.S.A. March 1993



26

ILLUSTRATED AS VIEWED
FROM RIGHT REAR



MODEL J, K, L{50)(54) UTILITY BLADE 27

BLADE, BRACKET AND LIFT ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 16524 BLADE - 44" shown (J50, K50, LB0) ... .. v\ v eeoeees e 1
1 C 16525 BLADE - 54" (J54, KB4, L54) - .. ..o\ oo oo 1
2 C 1087 EDGE - 44" (J50, K50, L5O0) . -+ .o v e e 1
2 C 14440 EDGE - 54" (J54, KB4, L5A) . ..o oo 1
3 111- 203 BOLT -5/16"" x 1" NC rd. hd. square neck {J50, Kb0, L50}.............. 8
3 11- 203 BOLT - 5/16" x 1" NC rd. hd. square neck (J84, K54, L54) ... ... ........ 9
4 192 20 LOCK WASHER - 5/16" (J50, K5O, LE0) . . . .+ v v eeeeeeenean. 8
4 1922 20 LOCK WASHER -5/16" (J54, KB4, LEA) .. .. ..\ ooe e 9
5 129- 102 NUT - 5/16" NC hex (J50, K50, LBO) . .. .« vnveeeneeaneenannnnn. 8
5 1290 102 NUT - 5/16" NC hex (J54, KB4, L54) . ...\ oo 9
6 C 16805 SPRING - DIAE . . .+ v v e e e e e e e e e e e e 2
7 C 2214 BRACKET - PIVOL -+ v v oo oo e e, 1
8 C 25876 SKID .« eveeeee e e e e e e 2
9 111- 371 BOLT-3/8"x1"NCrd.hd.squareneck .............ccciiiiinnnnns 2

0 192 2 LOCK WASHER - 3/8” -+ ..« e et e oo 2

1 129- 103 NUT =3/8" NCREX .« « v v e eeee e e e e e e e e e 2

12 C 10888 PIN-10CK -+ v+ evve oo e e 1

13 113 713 BOLT -3/4" X 1-3/4" NCheX . .. voovrennn.. 1

14 13- 1112 NUT - lock, 3/4" NCheX . . ... vvvreeennen . 1

15 C 16529 ROD-frontpivot ...................... 1

16 195 541 WASHER -5/8" ...\ 4

17 132- 310 PIN-cotter 1/8" x 1" ................ @ 5

18 C 10898 PIN-Safety ...ovoonnrnennnn o A\ 2

19 141- 56 PIN-clevis1/2" x1-3/8" .......5 \0 1

20 C 12975 WASHER - 3/4” ID X 1-1/8" . . . /75 « « v e e eeee e 2

21 129- 105 NUT = 1/27 06X o oo s S e e e e 2

2 ¢ 23702 BRACKET - center push .. % .................................. 1

232 C 26571  BRACKET - rear support & .................................... 1

24 C 23713 ROD - rear pivot .. ... . ..................................... 1

2% C  238M ROD-lift ........ X 1

26 C 25382 PLATE - adapter i (= 1 1

27 13 417 BOLT - 1/2"x 2

2

28 1922 2B Locxw% PPN

Printed in U.S.A. March 1993



28

1 SPINNING BLADE -
%_ KEEP CLEAR _’ k
CONTACT CAN INJURE X
GUARD/COVER OR'\GON
***** GRASS R YN-HLACE.
o DEBRIS M USE INJURY

A WARNING &%&@“ CCCCC
%

ROTATING AUGER

TO AVOID SEVERE INJURY.
KEEP HANDS OUT OF AUGER AND DISCHARGE
CHUTE WHILE ENGINE }S RUNNING

L DRIVE BELT INSTALLATION

AN
@ \ ATTACHMENT
N\ DRIVE CLUTCH .
11 WIND KEY CL| «&xg:f)
BY HAN| as
ATTACHMENT DRvE (7. . POSSIBI €
CLUTCHPULLEY f/‘ ATTACHWENT DA
g ENGAGEMEN o
DECK DAIVE ¥ i p
4 Yy £
’ 5~ p@‘ NG LR
s 4
el A

c
DI
127
N
EC!
CcH

K

101
SHOWN
BouBL THAT
TRE B N
D1 EACH PULLE Y
ONLY ONE 80 DE
» ! TWIST BETWEEN
Gecom ronires NO STEP
4
QY 3) WIND KEY GOUNTER AUGER
N TLOCKWISE unTIC G SHAFT PULLEY
\ 19\ BET! \
@) \

WEEN SPRING COILS
IS EQUIVALENT T
SPRING WIRE DIAMETER

Rl
ey

4) AT PERIODIC INTER
KEY VALS RECHECK FOR
" CORRECT CLEARANCE

1 BETWEEN COILS AND

w ADJUST A5 REQUIRED
«

cccccc

ACAUTION

KEEP HANDS AND FEET CLEAR OF THIS AREA.

THIS PIN LOCKS BLADE IN FIXED DOZING
PINCH POINT. POSITION. REMOVING PIN ALLOWS BLADE
TOTILTWITHSPRING TRIP ACTIONFOR
SNOW REMOVAL USE. STORE PIN INHOLE
AND SECURE WITH SAFETY PIN.
?FQENI‘QANUAL FORCOMPLETEINSTRUC-




MODEL J, K, L, M, N{40)(44)(46) ROTARY MOWERS 29
MODEL J, K, L, M, N P(80){84) SNOWCASTERS
MODEL J, K(50)(54) BLADES

DECALS

REF. PART NO. DESCRIPTION REQ'D

1 C 31087 DECAL - “DANGER" spinning blade (mower) ........................ 1

2 Cc 12519 DECAL-“"NOSTEP” (MOWer) ... ..ottt 2

3 - 321- 6210 DECAL - heightadjust{imower) ........ ... ... ... e, 1

4 C 31494 DECAL - beltinstallation (mower) .............co i, 1

5 321- 6379 DECAL - “CASE" (snowcaster, blade) ...................cccovuur... 1

6 321- 6380 DECAL - white tread (snowecaster,blade) ............................ UAR

7 Cc 17462 DECAL - belt installation (snowcaster) ......................ccvvnn. 1

8 321- 4199 DECAL - “WARNING" rotating auger {(snowcaster) ................... 1

9 321- 3932 DECAL - “CAUTION" pinchpoint(blade) ........................... 1
10 NSS DECAL - “CASE" (early production) (use321-6379) ................... 1
11 C 27199 DECAL-"HICAST 38 (P80 .. ..o oiiitie it e 1
11 Cc 27200 DECAL - “HICAST 48" (P84)shown ...... ..., 1
12 C 27202 DECAL -blade 44" (KBOYshown . ....... ..o i, 1
12 C 27203 DECAL-blade 54" (KB4) . . ..ot e i 1
13 c 31086 DECAL - “Flying Debris’ (N40, N44, N46) . ...................cc.u.o... 1

NOTE: Decals may be different ths
Substitutes may be supplied
decals are not available.

Printed in U.S.A. March 1993



DRIVE BELT INSTALLATION

ATTACHMENT

AUGER
SHAFT PULLEY

¥/
&
—

AWARNING

D!

ING AUGER

VOID SEVERE INJURY,
S OUT OF AUGER AND DISCHARGE

)

ACAUTION

&
e ED

--------

PINCH POINT.

\\_)) KEEP HANDS AND FEET CLEAR OF THIS AREA.

THIS PIN LOCKS BLADE IN FIXED DOZING
POSITION. REMOVING PIN ALLOWS BLADE
TOTILTWITHSPRING TRIP ACTIONFOR
SNOW REMOVAL USE. STORE PIN INHOLE
AND SECURE WITH SAFETY PIN.
SEEMANUALFORCOMPLETEINSTRUC-

TIONS.




REF. PART NO.

1 321- 3932
2 c 31047
3 C 31048
4 c 31328
5 c 31989
6 321- 4199
7 c 17462
8 c 27938
9 c 27939

Printed in U.S.A.

MODEL L50, L54 UTILITY BLADE
MODEL R80, R84, S80, S84 SNOWCASTER

DECALS
DESCRIPTION

DECAL - “Caution” pinch point (LB0, L54) ... ... ... ... .............
DECAL-blade 44" (LBO) .. ... ...t i
DECAL-blade 54" (LB4) . ... ... e
DECAL -stripe {cuttolength) . .. ... ... ... . i i
DECAL -7Ingersoll” . ... ... e e e
DECAL - “Warning” (R80, R84, S80,S84) ...........................
DECAL - belt installation {R80, R84, S80,S84) . .......................
DECAL-"HICAST38"(R80,S80) ........coviviiiiin i
DECAL-"HICAST48"(R84,S84) ..........coviiiiii it

NOTE: Decals may be different than illustrated.

Substitutes may be supplied when original
decals are not available.

31

REQ'D

B N N N N N T )

March 1993



NUMERICAL INDEX

32

REF. PART PAGE REF.

PAGE

PART
NO.

REF.

PAGE

PART

NO.

NO.

NO. NO.

NO.

NO.

NO.

NO.

NMOOANIFTONONn onmnmmm O SO FToOm NN=1DWN O NO® O o)~ NN - o™ N O N nwn
A A NANNAS NS NNSAN~AS~—A A OONMONONOON == ONONN M N ANANNMONMMFTFTFr—ONNT NGO ) -

RIDIORNRRNONORNODONRRNODNDOAAOONFO= O =SINNNAEOONNINDFAMEODRNOASAINNIDNOMOOONNNNNNNINIONIN DN O
NN NONANN A A A N A N A Nt e o e O e OO o e vt e OO O el e vt O Ot O O vt vt v et e v O vt -

OO NMNNODODOOO-SOOD-NMOO MIINDOOONOOONDHFHMNMMNHOONNMMOSNNMOMINDOAOONININWOONN O

NWMOMNO~OO0OO0O™mm™mIIINNIST I T ~ I.-.l.w0008807778144[4I467880000444573444“5908833330

MININNNOODODODODODOONONM T F ORRNRRNROONMMOMOINNNININNIDRNRNRNODOODOOOOOOOO~FEINNNND

MOOHOMOMOOMOHMOMOHOOMOHOMOOMOMOIITIITIS FIIIOLOLOLOOODDODINNODNOODNNNININ N OO VWY WO WYY WYWYYOWYYOO

NANANNNNNNNNNANNNNNNNNN NANNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNNCNNNNCN NS

DoV UVUULDLLLDLDLLDLLLDLDLDDLDUVDDLDOLD %CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC
o

&
- O NOOWWO v & [+ NN NN (49} @ © N~ ~NO NN NN NS ono
HOANNAHAASNNOOONNN-SSOMNOIN - ~SINNN OO NANANNNN™ -~ —Mm FANNMINN™S = NNNNNNNN SN~

Nt ONANNr— e rt et = N A NS NN~ NS ONO) e e v L) — NN - N e e e - - N~ N

2

966/459993355/4555430008227788666345566.?. AN O~ NI NINO = —NANNNNODO-TTO 00N
HEAANNNOONNRNRNAYTITONNNIIITOOVONTIIOOVOONNNNNNK o6 fon v NANNHOMOODDOIFIIFTITOOOOINNHINININ
SOONOODDODINDIONNNOODOONCOOIININWOWWOWOOONNNNNN OG «%.\..’994770055599977777772333

DD PDODONONNOO = rr A NANANNNNNMOOOM
11111111111111111111111111111111111111111hw‘ el = = NN ANANNANNNANN NN NONON NN NN
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCWt\s\l».CCCCCCCCCCCCCCCCCCCCCC

A

313777575757557755591591575711@ OrHOFMIDNNODNINMOOINKNMOSONIDNINDNIDNNO-ANINDNWD

o

)
n -0 NN~ © OO oo o NNOO~ (3} M=~ 0o ~No n N o < N0
ANRNNEA TN T A AT A A NNNNNNNNONO NN 0NN NN Nt NN~ OOOFTOO~AOO

DN AONRRENONOANAOAONRNRONINDRNORNMNOOAMINMONINNOOO=OOFMOINNINDNINNINNAMHMOINNWO =MW INNN— M
A A A A A NN A A A NN A A A A A A NN A A NN o e rd v el v el = N == NN - el e o

OANNOO—A—A—0ODODONN——ITIOANNONNOOMITODDONNNOITIDONIIIOOAANNOOIININITIOOINMMOILNOMD
68811227899999“4556617661/4788666893344447331666666990011334766333360
14l.-.l.—.888888888889922225922/4/45557778899222223355555555566666666—/7999991
CO00O00000O0O00CO0OOONANNNANNYIIIIIIIIIIIIIILNDNNNNIDODIDOONODOVLDWONNOINILNLWNLWNLWLOLWOLWNLNO O
s s e e e R e R R R e R e B e R R R R R R R R B B e B R B R B B R R B B B I B T B B B B B S O e G e i i U S S S S O R S
OO0V VLVLLVLVLLLULLULULLLLLDLDLLDLLULLLLDLULVLLULDLDLULDUULDLLULULDLLUUDLULDLDLLLDLLDUDLDLLLDY



33

NUMERICAL INDEX

REF .

PAGE

PART

REF.

PAGE

PART

REF.

PAGE

PART

NO.-

NO.

NO.

NO.

NO.

NO.

NO.

NO.

NO.

FIFTIFTANNONNONMOONONO NI~ O NN N = - Oy O oo nNooonrn o © ~ FTOONNH~OOOC OO
HEANNANOFTAAANTOAOMNAOOITANNDOOAMNMNANASANIMMNONNT T A At OO~ NONN ™ NN NN O — — -t ™

AN O AMORO=ANINDRNDNDNDOOOANINOINNOOONIDNINNNOANONIDNAMONOSANNINOUDNHEMM-AMINN O — DN
S ONN e A N - N AN A N AN A N A NN N ] el —ONANN e -HNNN NN~ N oo o N

NANANAAAA—ANNAANOOOOOODDDONNNOVOVOMMUOUDOODVOVOWOOOOCOHEHMHMEHMHMEEFMODOMNWINNWOININWINM M
0018888888335001111111233999a775550333322222222222222266000222222233
HrermET Al AT EHl EEH OO MOMOOMMMMM [eNoNe)] VO~OOCOO SHEEHD DD DWW W
e R R R R R R R R R R R NN N -

g Sl IR LR {1 IS TP SR R R (R M S B /IS S I O I G (T N T DU o D TR e U O B 1 O (R (e (O T % I TR ST S i N T (O S T (L R A (S R T e
D e B s e B e R B R R R A A A K2 K2 NONNOODOOOAODIRNRNRNNNNNNNNNNNNNNNNOOOOMODODWOLOLWODWOLWOW0W0LW0OW0m
IO OOMMNOHOOOMOMMOMMMMM OO NINNDODDODDNNNONDNOOOOOOOOOOOOOOOOOOOOOO OO
LR R R R R R R R R e R R R R R R i e B e B B B B B R e R I I T R B R I B R R T B B I T T B R et S L S S

D)5
=/
Mo o n [ToWTol RN o 0 [e2 2] 140 o nmnmmm - TNONOVM O — O i v - NONM < - [o0] —

711131319122191199951172%313322512221285582511712533197812586IL_/3

OO HMOMINNO A A A OINRNA OO ANOO—=INMN MM 57957917333179757977191557991379713
—ONN= N~ NN~ - - NN - N AN - i - NN ONANNN -~ N ~ONONON N~ NN~ - NN

2222233000661111111511226666666889.

OO MOOITITFTOONNINNNNNN 000000000000-
HreErAmHHANNOOOOOOOOOONOMM AR NONNNNNNNNNN

0113669922233335355611111108888
21211100000000666711111133333
rdrdrdrdrdrd il el A S A A OO OO ONONOOYOYOVNOY

L0 T 6Lt 8 4 x4 0k E Y EE O 3E A ) L
66999999999911111111111111
NANNANNNNNANNNOOOOOOOOO OO OO
e e e o o e K s B e B e e e B B B B B B R R R

| SO A (O (I (s R R I I Il R S (R R S VA SR T (S U (NS (N G R O R AR AR R A AR
R e e R e R e R e R e R R R e R e R R e R e N N N Mo Mo s Moo Ner Moo Moo Mo oo NosNas Mes Moo N oo}
vt v e o e e ] e v e e e e e e e e e e e e e e e e e e e e e e e e e
e R e B R R R R R R R R R R e R e R e R e R e R e e I e e B B B B B B e B B B B B B

OCO-—ANNN O O ™ (<)} - O - ™ ™ ™ Mmoo O S o O wm
MOOOMMOOOM e~ A FTOON AT ANNNNONMO ~— OFNO-A AT M AN MOMON HONNNO — o~

v

NIODRNRINONIODNOOOORNROAA O ONNRNOOAOM =N AN—A—A0O AN AN OO OO0 OVIN N
HAENONNNS-SMM = NN N = N aNNANN MmMOANANM o~ e A NN - NN

NN

oo™
OO 00 0O NMINNODOMONINMNORNmE AN NNONNNMSESRNSNOOUNOITIOANNINOONDODMOANINEFOAOSNMINOON——
O =100 OOOONNMMWOUUOUNIMONSFNNNNNNNNNOOONSTITOONOONOORNRNOOOONDOONOMII IS I IINN
DODOVDODOD~ANANNNDOONNNNITITIITOOOOOOOOOONODODDOOOOMNIININNINWVWOOOOOOO M ™ v v v e vd e v | |
OWOOWOWOWOORNNNNRANNRNNODODDDDODOODOODODODODODODDNO = rmmr A r e St A A A A NN OO M
ANANNANANNNANANANNANNANNANANANNANANNAANANNANNANNNANANMOOON OO NN OO MmN OO NN OONNMM e — —
OO0V VLULULLLLVLLULLLDLLULUDLLDULLLLLDLLDULLLULDLULLLLLLDLULDLUDLLULDLUULLDLLDLVDUDLDLLDULDLLLULLLDU -

b & { & A/



NUMERICAL INDEX

34

REF .

PAGE

PART

NO.

NO.

NO.

VOO OO NINNOUINWYON
FAOMOOAMON—AAON—O DOm0

LDNNOAINDODOO AN ~O OO
- - S ONNNAN—ANMONONNN

OO MNE A~ INITITINANNOTOO OO
OHOMOHOOOHOMOMOIIITIITOORNOOOO~NDO
nunmmnmuunNUNONNNMe-S 00O —~=-0NMHM

NNNMMMNMTEFOO0O
R RS T 1% (T G TR RS YRR IS RN N S I T FR S IR I SR ¢
nONINLODDODNWNOD NN A~ —
O OO0 OO OO OO N NN NN AN
e e e e e e — — — = ) ) M) ) ) )



o

L
v

Printed in U.S.A.



